



NATIONAL TESTING STANDARDS INC.
RESEARCH AND TESTING LABORATORIES

Report No. 30296

May 26, 2010

Client: Jensen Swing Products, Inc.
9327 Wheatlands Rd.
Santee, CA 92071

Reference: Charvet Vecchio
Purchase Order No. Verbal

Subject: Load Strength of Swing Hanger.

Sample Description:

One metal swing hanger was submitted by the Client and identified as India.

Request:

Determine the load strength of the submitted swing hanger.

Method:

The load strength of the submitted swinger hanger was determined using an CRE tensile testing machine running at a jaw separation rate of 0.1 inch per minute.

Results:

The submitted swinger hanger withstood a total tensile load of 10,000 lbs. with no evidence of permanent deformation.

NATIONAL TESTING STANDARDS

A handwritten signature in cursive script that reads "Lewis F. West".

by Lewis F. West